
OWNER’S MANUAL
Product No. 960710047-00

42 Inch Mower
Grass Catcher

•	 Operation
•	 Assembly
•	 Repair Parts

582 13 10-01  RT	 2016-01-15		  Rev A



CONGRATULATIONS on the purchase of a 
new collection system. It has been designed, 
engineered and manufactured to give the best 
possible dependability and performance.
If you experience a problem not easily remedied 
contact the nearest authorized service center/ 
department. They have competent, well-trained 
technicians and the proper tools for service and 
repairs.
Please read and retain this manual. The 
instructions will enable you to assemble and 
maintain your collection system properly. Always 
observe the SAFETY RULES.

KNOW YOUR GRASS CATCHER
READ THIS OPERATION MANUAL AND 
SAFETY RULES BEFORE ASSEMBLING 
OR OPERATING YOUR COLLECTION 
SYSTEM. Compare the illustrations with the 
carton contents to familiarize yourself with the 
parts before starting the assembly. Study the 
operating instructions and safety precautions 
thoroughly to insure proper functioning of 
your Grass Catcher and to prevent injury to 
yourself and others. Save this manual for future 
reference.

  CAUTION!  DO NOT operate mower 
with grass catcher partially installed.
•	 Disengage blades and stop engine 

before leaving mower seat to empty 
containers, unclogging chutes, etc.

•	 Close cover before starting.
•	 Disengage mower blades when crossing 

driveways or gravel surfaces and other 
areas where thrown objects could be a 
hazard.

•	 DO NOT attempt to vacuum cans or 
other potentially hazardous projectiles.

  CAUTION!  Do not leave grass in 
bagger containers. Empty containers after 
each use and before storing. Failure to do 
so may result in spontaneous combustion 
which could develop into a fire.

  CAUTION!  Grass catcher 
components are subject to wear, damage 
and deterioration, which could expose 
moving parts or allow objects to be thrown. 
Frequently check components and replace 
with manufacturer’s recommended parts, 
when necessary.

  CAUTION!  Battery posts, terminals 
and related accessories contain lead and 
lead compounds, chemicals know to the 
State of California to cause cancer and birth 
defects or other reproductive harm. Wash 
hands after handling.

  CAUTION!  The operation of any 
mower can result in foreign objects thrown 
into the eyes, which can result in severe 
eye damage. ALWAYS wear safety glasses 
or eye shields before starting your mower 
and while mowing. Standard safety glasses 
are recommended or a wide vision safety 
mask for over spectacles.

  CAUTION!  Engine exhaust, some 
of its constituents, and certain vehicle 
components contain or emit chemicals 
known to the State of California to 
cause cancer and birth defects or other 
reproductive harm.



Tips For Improved Bagging
Follow the mower operation instructions in the 
Owner's Manual.
When using the grass catcher on a lawn where 
grass and leaf bagging equipment has not 
been used previously, thatch and debris that 
has accumulated for long periods of time is 
picked up. The amount collected and the total 
time of operation may be greater than will 
be experienced with regular use of the grass 
catcher.
•	 Run throttle at full speed when bagging.
•	 Select a ground speed low enough to give 

good mower cutting performance, good 
quality cut and good bagging performance. 
NOTE: It may be necessary to overlap width 
of cut to suit conditions.

•	 If grass is extremely tall, it should be mowed 
twice. The first cut should be at one of the 
highest settings, the second time to desired 
height.

•	 Use the left hand side of mower for trimming.
•	 Avoid cutting wet grass or in the morning 

while the dew is still heavy. Grass clippings 
collected under these conditions tend to be 
sticky and adhere to the walls of the flow 
path causing clogging.

•	 The bagger is equipped with a full bagger 
indicator. Movement of the wheel increases 
as the bags fill. The wheel will be spinning 
fastest just before the bags fill completely. 
When the wheel stops, it indicates that the 
bags are full and the chutes have become 
clogged. 

NOTE: To help prevent clogging of chutes, 
check/empty bags when the wheel is spinning 
fast. Experience will teach you the best time to 
empty the bags. Care should be taken not to 
damage the parts and that the wheel spins freely 
at the beginning of each use. 
If the grass catcher fails to pick up cut grass 
or leaves, it is an indication that clogging has 
occurred in the system or that the grass catcher 
containers are full.
a.	 Disengage blades, place motion control 

levers in neutral position.
	 -	 Unlatch and raise cover
	 -	 Slide containers out, discard clippings
	 -	 Replace containers, close and latch cover

b.	Unlatch chutes and check for clogging.
	 -	 Remove debris in chute.
	 -	 Reassemble and latch chutes

c.	Check to insure full bagger indicator is not 
clogged.

	- 	 The air passage hole must be clear of 
debris. Gently insert a small twig or wire 
into the passage way to clear.

Plastic trash bags (3.0 mil, 30 gallon) can be 
inserted inside grass catcher containers for ease 
of debris disposal. To remove the plastic trash 
bags when full:

a.	Disengage the blades, shift into neutral, 
engage the park brake and stop the engine.

b.	Raise the seat, unlatch and raise the cover.
c.	Remove one container at a time by 

grasping container handles and pulling 
toward the rear, off of the tube rails.

d.	With the container resting on the ground, 
close and secure the top of the plastic lawn 
bag.

e.	Tip the container on its side and slide the 
filled bag from the container.

f.	 Install a new plastic lawn bag with the 
edges of the bag draped over upper lip of 
the container.

g.	Reinstall containers making sure right 
container overlaps left container at center 
supports.

h.	Close cover and secure latches over center 
support tubes.

General Operation
•	 Read, understand and follow all instructions 

in the mower Operator Manual and on the 
machine before starting.

•	 Keep machine free of grass, leaves or other 
debris buildup which can touch hot exhaust/
engine parts and burn. Do not allow the 
mower deck to plow leaves or other debris 
which can cause buildup to occur. 

•	 Stop engine before removing grass catcher 
or unclogging chute. 

•	 Do not operate the mower without either the 
entire grass catcher or the guard in place. 

•	 Clear the area of objects such as rocks, 
stones, toys, wire etc., which could be picked 
up and thrown by the blades. 

•	 Clean oil or fuel spills. 
•	 Allow machine to cool before storing.
•	 Never make adjustments or repairs with the 

engine running. 



Tools Required
•	 Wrench 1/2" (2) 
•	 Wrench 9/16" (2)
•	 Wrench 7/16"  (2)
•	 Ft/Lbs Torque Wrench
•	 Socket and Ratchet 9/16"
•	 Standard Screwdriver 

NOTE: When the terms RH (right hand) or 
LH (left hand) are used, it refers to when the 
operator is seated on the mower.

Container Contents
•	 Bagger Assembly	 •	 Cover Assembly
•	 Upper Chute	 •	 Lower Chute
•	 Mounting Brackets	 •	 Bag of Hardware

  WARNING!  THIS CUTTING 
MACHINE IS CAPABLE OF AMPUTATING 
HANDS AND FEET AND THROWING 
OBJECTS. FAILURE TO OBSERVE THE 
FOLLOWING SAFETY INSTRUCTIONS 
COULD RESULT IN SERIOUS INJURY OR 
DEATH.

General Recommendations
Observe the safety rules in the mower Operator 
Manual when performing maintenance.
•	 Before each use check for loose fasteners.
•	 Clean unit thoroughly after each use.

Blade Care
•	 For best results mower blades must be kept 

sharp. Replace bent or damaged blades.
•	 See the instructions in the mower Operator 

Manual.

Storage
When grass catcher is to be stored for a period 
of time, clean it thoroughly, remove all dirt, 
grass, leaves, etc. Store in a clean, dry place.



Bagger Support
Using four shoulder bolts from the kit hardware, 
secure the support assembly to the drawbar. 

Drawbar

Support 
Assembly

Cover Assembly	
To Support Assembly
For ease of assembly, you may wish assistance 
from another person for mounting the cover 
assembly to mower.
1.	 Position cover assembly on the ground 

behind the mower.
2.	 Lift and rotate cover to align the frame 

bracket with the hanger and slide the cover 
down until secure.

Spacer Plug
Remove plastic end cap from the center bag 
support arm. Fully insert spacer plugs into the 
ends of the support tube. It may be necessary 
to tap the spacer into place with a hammer or 
mallet. Replace the plastic end cap back over 
the spacer. The additional extension will hold the 
hood more securely when latched.

When  removing the support assembly—pull 
outward on the stop bracket to release it from 
and the drawbar and slide support assembly up.

ASSEMBLY

5



Containers
1.	 Install containers on support frame, 

overlapping  containers at center tube. 
NOTE: One container should always overlap 
the other container at the center tube.

2.	 Close cover and lock latch handle over 
support tubes.

Lower Chute
1.	 Raise and hold deflector shield in upright 

position.
2.	 Fit lower chute around the shield bracket. 
3.	 With the lower chute in proper position, hold 

the chute securely and hook the lower chute 
latches to the mower deck. 
NOTE: While hooking the latches, the 
deflector shield may try to push the chute 
away from the mower deck opening. It is 
important to hold the chute in position while 
hooking the latches to the mower deck.

Upper Chute
1.	 Slide upper chute onto lower chute, lining up 

notches and channels.
2.	 Stretch bungee latch up onto acorn nut on 

upper chute to secure.

Hood Seal
Locate the seal fastening kit (packaged 
separately). Install hardware using configuration 
shown.

Chute / Hood
Push upper chute through the gasketed opening 
in the cover assembly.

Leveling Mower Deck
Be sure deck is properly leveled for best mower 
performance. See the mower’s Owner's Manual 
for instructions.

ASSEMBLY

6





1

2

3

4

5

6

7
8

9
10

1112

13

14

15

16

17

19

18

18

15

 REPAIR PARTS

8



Ref. Part No. Qty Description
1	  539 11 11-39 1 Cover Assembly, Complete

2	  532 40 02-26 2 Container, Soft Bag

3	  532 12 75-33 1 Screen, Cover

4	  532 17 97-46 1 Frame, Bagger

5	  532 15 50-42 1 Strip, Reinforcement

6	  532 13 08-95 1 Latch Handle, Cover

7	  532 12 75-34 1 Gasket

8	  532 13 27-96 1 Spring, Cover Left

9	  532 13 29-83 1 Spring, Cover Right

10	  532 13 32-35 1 Spacer, Cover

11	  539 10 80-96 1 Hairpin, Retainer

12	  539 10 80-97 3 Cap, Tubing End

13	  522 80 13-01 1 Spacer Plug 

14	  532 19 27-86 1 Pin, Hinge

15	  871 08 10-10 9 Screw #10-24 x 5/8

16	  539 10 63-12 4 Screw #10-24 x 3/4

17	  539 97 69-77 4 Nut #10-24 Hex Nyloc

18	  539 10 80-86 9 Nut #10-24 Acorn

19	  819 07 08-18 8 Washer #10 Flat

Note: All fasteners are grade 5 unless otherwise specified.
9



1

3

4

12

2

6

7

15

9

10

11

12

13

5

16

19

18

16

8

18

14

17

19

 REPAIR PARTS

10



Ref. Part No. Qty Description
1	  587 04 50-01 1 Chute, Upper

2	  501 70 54-01 1 Chute, Lower

3	  532 13 09-33 1 Indicator, Bag Dump

4	  532 18 09-23 1 Support Assemby

5	  532 17 97-45 1 Bracket, Stop

6	  532 16 89-92 1 Decal, Catcher 

7	  532 16 07-93 2 Latch Assemby, Chute

8	  532 10 98-08 1 Latch, Hood

9	  539 00 72-06 1 Spacer, Split

10	  532 17 01-65 4 Bolt 5/16-18 Thread Form

11	  539 99 00-74 1 Bolt 1/4-20 X 3/4 Round Head Square Neck

12	  871 08 10-10 3 Screw #10-24 x 5/8

13	  874 98 10-24 1 Screw #10-24 x 1-1/8

14	  818 02 10-08 1 Screw #10-14 x 1/2

15	  539 10 80-86 1 Nut #10-24 Acorn

16	  532 00 20-29 3 Nut #10-24 Weld Plated

17	  873 80 04-00 1 Nut 1/4-20 Hex Nyloc

18	  819 06 12-16 4 Washer 3/16 x 3/4 16 Gauge

19	  810 07 10-00 3 Washer 3/16 Lock

Note: All fasteners are grade 5 unless otherwise specified.
11







MANUEL D'UTILISATION
Produit №. 960710047-00

Tondeuse de 42 po
Collecteur d'herbe

• Operation
• Montage
• Pièces de rechange

582 13 10-01  RT 2016-01-15 Rev A



FÉLICITATIONS pour votre achat d'un nouveau 
système de ramassage. Il a été conçu et 
fabriqué pour vous donner la meilleure fiabilité et 
le meilleur rendement possible.
Si vous avez des problèmes que vous ne 
pouvez pas résoudre, veuillez prendre contact 
avec le centre de services autorisé le plus 
proche. Vous y trouverez les techniciens 
qualifiés et les outils appropriés pour la 
réparation et l'entretien de ce modèle.
Veuillez lire et conserver ce manuel. Les 
instructions vous permettront de monter et 
d'entretenir correctement votre système de 
ramassage. Suivez toujours les RÈGLES DE 
SÉCURITÉ.

  MISE EN GARDE! N'utilisez pas la 
tondeuse lorsque le ramasse-herbe est 
partiellement installé.
•	 Dégagez les lames et arrêtez le moteur 

avant de quitter le poste de conduite pour 
vider les bacs, déboucher l'orifice de 
décharge des glissières, etc.

•	 Fermez le couvercle avant de démarrer.
•	 Dégagez les lames de la tondeuse 

avant de traverser des routes ou des 
chemins de gravier et d'autres zones où 
la projection d'objets pourrait représenter 
un danger.

•	 NE tentez pas d'aspirer des boîtes 
de conserve ou d'autres projectiles 
potentiellement dangereux.

  MISE EN GARDE!  Les composants 
du ramasseherbe sont sujets à l'usure, 
aux dommages et à la détérioration. Ils 
pourraient donc exposer les parties mobiles 
ou permettre la projection d'objets. Vérifiez
fréquemment ces différents éléments et 
remplacez-les, si nécessaire, par des 
pièces détachées recommandées par le 
fabricant.

  MISE EN GARDE! Les cosses et 
bornes de batterie et les accessoires 
connexes contiennent du plomb et des 
composés du plomb, ainsi que des 
substances chimiques considérées 
par l'État de la Californie comme étant 
cancérogènes et capables de causer des
malformations congénitales ou autres effets 
nuisibles sur les organes reproducteurs. 
Lavez-vous les mains après la 
manipulation.

  MISE EN GARDE! Le fonctionnement 
d'une tondeuse peut être la cause de 
projections de corps étrangers dans 
les yeux et de blessures graves. Portez 
toujours des lunettes de protection ou 
une visière-écran avant et pendant le 
fonctionnement de votre tondeuse.
Nous recommandons de porter une 
visière-écran ou des lunettes de protection 
standard.

  MISE EN GARDE! Les gaz 
d'échappement du moteur de cet appareil, 
certains de ses constituants, et certains 
composants du véhicule contiennent 
ou émettent des substances chimiques 
considérées par l'État de la Californie 
comme étant cancérogènes et capables 
de causer des malformations congénitales 
ou autres effets nuisibles sur les organes 
reproducteurs.

  MISE EN GARDE! Ne laissez pas 
d'herbe dans les bacs à gazon. Videz les 
bacs après chaque utilisation et avant 
tout entreposage. Le non respect de cette 
consigne pourrait avoir comme résultat 
une combustion spontanée qui pourrait 
provoquer un incendie.

CONNAISSEZ VOTRE COLLECTEUR 
D'HERBE 
LISEZ CE MANUEL DU PROPRIÉTAIRE ET 
LES RÈGLES DE SÉCURITÉ AVANT DE 
MONTER OU D'UTILISER VOTRE SYSTÈME 
DE RAMASSAGE. Comparez les illustrations 
avec le contenu du carton pour vous familiariser 
avec les pièces avant de commencer le 
montage. Étudiez complètement les instructions 
d'utilisation et les précautions de sécurité 
pour assurer le bon fonctionnement de votre 
ramasse-herbe et pour éviter les blessures à 
vous-même et aux autres. Conservez ce manuel 
aux fins de référence.



Conseils pour améliorer le ramassage
Suivez les instructions d'utilisation de la 
tondeuse dans votre manuel du propriétaire.
Quand vous utilisez votre collecteur d'herbe 
sur une pelouse où aucun équipement de 
ramassage d'herbe et de feuille n'a été utilisé, 
vous ramassez le feutre racinaire et les débris 
qui se sont accumulés pendant de longues 
périodes. La quantité recueillie et le temps 
d'utilisation totale peuvent être supérieurs à 
ceux dont vous prendrez l'habitude en utilisant 
régulièrement un collecteur d'herbe.
•	 Maintenez toujours l'accélérateur à plein 

régime pendant le ramassage..
•	 Choisissez une vitesse d'avancement assez 

basse qui permettra un bon rendement et 
une bonne qualité de coupe ainsi qu'un bon 
rendement de ramassage. 
REMARQUE : Il peut être nécessaire de 
chevaucher les largeurs de coupe selon les 
conditions rencontrées.

•	 Quand l'herbe est très haute, elle doit être 
coupée deux fois ; choisissez l'un des 
réglages les plus hauts pour la première 
coupe, puis effectuez la seconde coupe à la 
hauteur souhaitée.

•	 Utilisez le côté gauche de la tondeuse pour 
rogner.

•	 Évitez de tondre le gazon mouillé ou 
lorsqu'il y a beaucoup de rosée le matin. 
L'herbe coupée qui s'est amassée dans ces 
conditions a tendance à coller aux parois et 
à obstruer le ramasse-herbe.

•	 Votre ensacheur est équipé d’un indicateur 
de sacs pleins. Plus les sacs se remplissent, 
plus la roulette tourne rapidement. La 
roulette tourne à sa vitesse maximale juste 
avant que les sacs soient pleins. Lorsque 
la roulette s'arrête, cela indique que les 
sacs sont pleins et que les goulottes sont 
engorgées.  
REMARQUE : Pour éviter l'engorgement des 
goulottes, vérifiez ou videz les sacs lorsque 
la roulette tourne rapidement. Le meilleur 
moment de vider les sacs se verra à l'usage. 
Prenez garde de ne pas endommager les 
composants et assurez-vous que la roulette 
tourne librement avant chaque usage.

Si le ramasse-herbe cesse de ramasser 
l'herbe coupée ou les feuilles, cela indique 
que le système est obstrué ou que les bacs du 
ramasse-herbe sont pleins.
a.	 Dégagez les lames, mettez les leviers de 

changement de vitesse/mouvement au 
point mort.

	 -	 Déverrouillez et soulevez le couvercle
	 -	 Retirez les bacs en les faisant glisser et 

jetez l'herbe coupée
	 -	 Remettez en place les bacs, fermez le 

couvercle et verrouillez le loquet
b.	Déverrouillez les glissières et vérifiez si 

elles sont obstruées.
	 -	 Enlevez tous les débris des goulottes.
	 -	 Réassemblez et verrouillez les goulottes.

c.	Vérifiez que l'indicateur de sacs pleins n'est 
pas bouché.

	 - 	L'orifice de passage de l'air doit être 
exempt de débris. Au besoin, glissez une 
petite branche ou un bout de fil approprié 
dans l'orifice pour en retirer les débris.

Les sac-poubelles de plastique (3.0 mil, 30 
gallons) peuvent être insérés dans les bacs 
du ramasse-herbe pour faciliter l'élimination 
des débris. Pour enlever les sac-poubelles de 
plastique quand ils sont pleins :

a.	Dégagez les lames, mettez le levier de 
changement de vitesse au point mort, 
enclenchez le frein de stationnement et 
coupez le moteur.

b.	Soulevez le siège, puis déverrouillez et 
soulevez le couvercle.

c.	Enlevez un (1) bac à la fois en saisissant 
les poignées du bac. Tirez vers l'arrière et 
faites-le glisser hors des rails du tube.

d.	Posez le bac sur le sol puis fermez et fixez 
le sommet du sac-poubelle.

e.	Basculez le bac sur son côté et faites 
glisser le sac poubelle plein hors du bac.

f.	 Mettez en place un nouveau sac-poubelle 
avec les bords du sac drapés sur le bord 
supérieur du bac.

g.	Remettez en place les bacs mais veillez à 
faire chevaucher le bac de droite et le bac 
de gauche sur le support central.

h.	Fermez le couvercle et fixez les loquets sur 
les tubessupports centraux.

Utilisation générale
•	 Il est impératif avant de démarrer la machine 

de lire, de comprendre et de suivre toutes 
les instructions présentes dans le manuel 
d'utilisation et sur la machine.

•	 Maintenez la machine libre d'herbe, de 
feuilles ou de toute autre accumulation de 
débris qui peut toucher les pièces chaudes 
d'échappement/du moteur et brûler. Ne 
laissez pas le châssis de la tondeuse 
labourer les feuilles ou d'autres débris qui 
peuvent produire l'accumulation.



Outils nécessaires
•	 Clé de 1/2 po (2) 
•	 Clé de 9/16 po (2)
•	 Clé de 7/16 po  (2)
•	 Clé dynamométrique avec échelle lb-pi
•	 Cliquet avec douille de 9/16 po
•	 Tournevis à lame plate 

REMARQUE : L'utilisation des termes RH (côté 
droit) ou LH (côté gauche) correspond à la 
position de l'opérateur assis sur la tondeuse.

Contenu du carton
•	 Ensacheur	 •	 Couvercle
•	 Goulotte supérieure	 •	 Goulotte inférieure
•	 Supports de montage	 •	 Sachet de fixation

  AVERTISSEMENT!  CETTE 
MACHINE COUPANTE PEUT AMPUTER 
LES MAINS ET LES PIEDS ET PROJETER 
DES OBJETS. L'INOBSERVATION DES 
CONSIGNES DE SÉCURITÉ SUIVANTES 
PEUT ENTRAÎNER DES BLESSURES 
GRAVES OU MORTELLES.

•	 Arrêtez le moteur avant d'enlever le 
ramasse-herbe ou de déboucher l'orifice de 
décharge.

•	 N'utilisez jamais la tondeuse sans le 
ramasse-herbe ou le déflecteur de décharge. 

•	 Débarrassez l'aire de tonte des objets tels 
que pierres, jouets, fils métalliques, etc. Ces 
objets peuvent être soulevés et projetés par 
les lames. 

•	 Nettoyez les éclaboussures d'huile ou 
d'essence. 

•	 Laisser la machine refroidir avant de la 
remiser.

•	 Ne tentez aucun réglage, aucune réparation 
lorsque le moteur est en marche. 

Recommandations générales
Observez toujours les règles de sécurité quand 
vous faites l'entretien.
•	 Avant chaque utilisation, vérifiez que les 

attaches ne sont pas desserrées.
•	 Nettoyez complètement la machine après 

chaque utilisation.

Soin des lames
•	 Pour obtenir les meilleurs résultats possibles, 

les lames de tondeuse doivent toujours être 
tranchantes. Remplacez les lames courbées 
ou endommagées.

•	 Voyez les instructions sur le soin des 
lames dans le manuel du propriétaire de la 
tondeuse.

Entreposage
Lorsque le ramasse-herbe doit être entreposé 
pendant une certaine période, nettoyez-le avec 
soin, enlevez toutes les saletés, herbe, feuilles, 
etc. Entreposez-le dans un endroit propre et sec.



Support de montage d'ensacheur
En utilisant les quatre boulons à épaulement 
du kit, fixez l'ensemble de soutien à la barre 
d'attelage. 

Barre 
d'attelage

Ensemble de 
soutien

Couvercle sur l'ensemble de soutien
Pour faciliter le montage du couvercle sur la 
tondeuse, demandez de l'aide à une autre 
personne.
1.	 Placez le couvercle sur le sol derrière la 

tondeuse.
2.	 Soulevez et tournez le couvercle pour aligner 

le support du cadre et l'ensemble de soutien 
et faites glisser le couvercle vers le bas pour 
le fixer en place.

Capuchon d'entretoise 
Enlevez le capuchon en plastique du bras 
central de support du sac. Insérez complètement 
les capuchons d'entretoise dans les extrémités 
du tube-support. Il peut être nécessaire de taper 
sur l'entretoise avec un marteau ou un maillet 
pour la mettre en place. Remettez en place le 
capuchon d'extrémité en plastique au-dessus 
de l'entretoise. La rallonge maintiendra plus 
fermement le capot en place lorsqu'il sera 
verrouillé.

Pour retirer l'ensemble de soutien—tirez le 
support d'arrêt vers l'extérieur pour le dégager 
de la barre d'attelage et glissez l'ensemble de 
soutien vers le haut.

MONTAGE

5



Des bacs
1.	 Installez les bacs sur le support, en 

superposant les bacs sur le tube central. 
Remarque : Un bac doit toujours chevaucher 
l'autre bac sur le tube central.

2.	 Fermez le couvercle et verrouillez les 
poignées de loquet au-dessus des tubes-
supports.

La glissière inférieure
1.	 Soulevez et maintenez l'écran déflecteur en 

position relevée.
2.	 Installez la goulotte inférieure autour du 

support de déflecteur.
3.	 Une fois la goulotte inférieure correctement 

positionnée, maintenez fermement la 
goulotte et engagez les verrous de la 
goulotte inférieure sur l'unité de coupe.	
REMARQUE: Lorsque vous accrochez les 
loquets, l'écran déflecteur repousse parfois 
la glissière loin de l'ouverture de l'unité de 
coupe de la tondeuse. Il est important de 
maintenir la glissière en position tout en 
accrochant les loquets à l'unité de coupe.

La glissière supérieure
1.	 Insérez la glissière supérieure sur la glissière 

inférieure en alignant les encoches et les 
rainures.

2.	 Étirez le loquet élastique sur l'écrou borgne 
qui se trouve sur la glissière supérieure pour 
fixer le tout.

Joint de couvercle
Repérez l'ensemble de pose du joint (emballé 
séparément). Posez les fixations selon la 
configuration montrée.

La goulotte sur le couvercle
Insérez la goulotte supérieure dans l'ouverture 
munie d'un joint d'étanchéité du couvercle.

Mise à niveau de l'unité de coupe
L'unité de coupe de la tondeuse doit être de 
niveau pour obtenir le meilleur rendement. 
Consultez les directives du manuel du 
propriétaire de la tondeuse.

MONTAGE

6





1

2

3

4

5

6

7
8

9
10

1112

13

14

15

16

17

19

18

18

15

 PIÈCES DE RECHANGE

8



Pièce Réf. N° Qté Description
1	  539 11 11-39 1 Couvercle, complet

2	  532 40 02-26 2 Bac, sac souple

3	  532 12 75-33 1 Écran, couvercle

4	  532 17 97-46 1 Cadre, ensacheur

5	  532 15 50-42 1 Bande, renfort

6	  532 13 08-95 1 Poignée de verrou, couvercle

7	  532 12 75-34 1 Joint

8	  532 13 27-96 1 Ressort de couvercle, gauche

9	  532 13 29-83 1 Ressort de couvercle, droite

10	  532 13 32-35 1 Entretoise, couvercle

11	  539 10 80-96 1 Goupille épingle, retenue

12	  539 10 80-97 3 Capuchon, extrémité de tube

13	  522 80 13-01 1 Entretoise

14	  532 19 27-86 1 Goupille, charnière

15	  871 08 10-10 9 Vis n°10-24 x 5/8

16	  539 10 63-12 4 Vis n°10-24 x 3/4

17	  539 97 69-77 4 Écrou n°10-24 hex. Nyloc

18	  539 10 80-86 9 Écrou n°10-24, borgne

19	  819 07 08-18 8 Rondelle n°10, plate

REMARQUE : Toutes les attaches sont de grade 5 à moins d'indications contraires.
9



1

3

4

12

2

6

7

15

9

10

11

12

13

5

16

19

18

16

8

18

14

17

19

 PIÈCES DE RECHANGE

10



Pièce Réf. N° Qté Description
1	  587 04 50-01 1 Goulotte, supérieure

2	  501 70 54-01 1 Goulotte, inférieure

3	  532 13 09-33 1 Indicateur, sacs pleins

4	  532 18 09-23 1 Support

5	  532 17 97-45 1 Support, butée

6	  532 16 89-92 1 Autocollant, collecteur

7	  532 16 07-93 2 Verrou, goulotte

8	  532 10 98-08 1 Verrou, couvercle

9	  539 00 72-06 1 Entretoise, fendue

10	  532 17 01-65 4 Vis 5/16-18, épaulée

11	  539 99 00-74 1 Vis 1/4-20 x 3/4, tête ronde, fraisée

12	  871 08 10-10 3 Vis n° 10-24 x 5/8

13	  874 98 10-24 1 Vis n° 10-24 x 1-1/8

14	  818 02 10-08 1 Vis n°10-14 x 1/2

15	  539 10 80-86 1 Écrou n°10-24, borgne

16	  532 00 20-29 3 Écrou n°10-24, à souder, plaqué

17	  873 80 04-00 1 Écrou 1/4-20 hex. Nyloc

18	  819 06 12-16 4 Rondelle 3/16 x 3/4, cal. 16

19	  810 07 10-00 3 Rondelle 3/16, blocage

REMARQUE : Toutes les attaches sont de grade 5 à moins d'indications contraires.
11


